
Innovative Products
Worldwide

WASTE WATER Solutions

WASTE WATER Solutions

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



3

WASTE WATER Solutions

➤➤➤ WASTE WATER Solutions – Worldwide

HUBER SE, headquartered in Berching,
Germany, is globally active in the field of
water, wastewater and sludge treatment.
At our headquarters in Berching, 550
employees develop and manufacture
products, manage projects and develop
system solutions for municipalities and
industries. They all work towards improve-
ment of water quality.
Founded more than 175 years ago, today
Huber supports its customers through
[...]
Membrane Technology / MBR / Wastewater Reuse
The use of innovative flat membranes, both rotating and stationary
membrane plates, opens up a new range of possibilities for biological
wastewater treatment . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 56

Decentralized wastewater treatment with or without reuse
Decentralized wastewater treatment plants reliably ensure the disposal of
wastewater, even where the operation of central treatment plants with
extensive sewer networks is uneconomical or impossible. . . . . . . . . . . . . . . . . . . 60

HUBER Solutions for Water ReUse and Heat Recovery
Utilisation of the wastewater flow as energy and heat source . . . . . . . . . . . . . . . 64

Industrial Wastewater Treatment
Customized systems with well-proven HUBER products . . . . . . . . . . . . . . . . . . . . 68

Stainless Steel Products
A variety of stainless steel products for the treatment,
storage and distribution of drinking water . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 76

Global Lifecycle Service
Worldwide services for optimized plant operation and a
long product life . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 82

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



6

➤➤➤ Wastewater Screening

Screens for any application

Coarse Screen

Fine Screen

Perforated Plate Screen

Mesh Screen

Screening is indispensable as the first step
of municipal and industrial wastewater
treatment.
Debris must be removed in order to protect
subsequent treatment processes from
clogging and/or damage. Floating, settling
and suspended solids are retained, depend-
ing on the bar spacing or perforation dia-
meter, removed and finally discharged.
Based on the same ROTAMAT® principle
“screening – washing – conveying –
dewatering in a single unit” a family of
ROTAMAT® screens has been developed and
successfully introduced in the global market
of wastewater treatment. In recent years
the STEP SCREEN® and the MAX® families
have been added. We offer the perfect
HUBER screen for:
➤ any installation condition
➤ any flow rate
➤ any spacing or perforation size

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



WASTE WATER Solutions

7

➤➤➤ Wastewater Screening

Ultra-fine screens for new applications
Our development of extremely fine screens
for the separation of very fine particles
permits new wastewater treatment applica-
tions for screens.
Reliable separation of hair and fibrous
material is necessary for efficient perform-
ance of membrane bioreactors.

Another application for ultra-fine screens is
river and sea outfalls. Reduction of the
COD/BOD loads from such outfalls is
becoming more and more important for the
protection of the receiving water bodies.
These ultra-fine screens are able to remove
undegradable and degradable, inorganic
and organic material at the same time.
Improved environmental protection is
achieved by application of this new tech-
nology at reasonable costs.
Chemical coagulation can temporarily be
added to maintain the screening efficiency
and high effluent quality even during peak
loads. For many regions with insufficient
wastewater treatment, if any at all, ultra-
fine screening is a quick and affordable first
step in the right direction.

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



8

➤➤➤ Wastewater Screening

Climber Screen ClimbMax®

Multi-Rake Bar Screen RakeMax®

ClimbMax® Screen – a well-proven bar screen
for very large flows

RakeMax® Screen – robust design for reliable
operation

➤ Robust design, reliable operation,
minimum maintenance

➤ Easy to retrofit into existing channels
➤ Available with front or rear raking
➤ No submerged moving parts
➤ Bar spacing:

Front raked ≥ 1 mm
Rear raked ≥ 15 mm

➤ High screenings capacity
➤ Low head loss
➤ Low installation height above operating

floor, even with deep channels
➤ Bar spacing ≥ 6 mm

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



WASTE WATER Solutions

9

➤➤➤ Wastewater Screening

RakeMax®-hf Multi-Rake Bar Screen h

Belt Screen EscaMax®

The RakeMax®-hf Multi-Rake Bar Screen
combines the benefits of high flexibility,
low headloss and high screenings discharge
capacity.

Belt Screen EscaMax® –
versatile headworks screen

➤ Combines the benefits of high
screenings discharge capacity and
low headloss

➤ Variable installation angle of bar rack
and discharge unit

➤ Bar spacing ≥ 1 mm

➤ Excellent capture rate provided by two-
dimensional screening elements

➤ Compact and robust design
➤ Easy to retrofit into existing channels
➤ For deep channels with high water levels
➤ Perforation diameter ≥ 3 mm

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



10

➤➤➤ Wastewater Screening

Curved Bar Screen CurveMax®

ROTAMAT® Fine Screen Ro 1

Compact Curved Bar Screen CurveMax® for
reliable separation of solids from wastewater

ROTAMAT® Fine Screen Ro 1 for channel or tank
installation

➤ No submerged moving parts
➤ Low headloss due to the large effective

bar rack surface
➤ Bar spacing ≥ 0.5 mm

➤ Screening, conveying, washing,
dewatering and compaction in a single
unit

➤ With integrated screenings press
➤ With integrated screenings washing

(IRGA)
➤ Positive screen cleaning with rotating

rake
➤ Bar spacing > 6 mm

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



WASTE WATER Solutions

11

➤➤➤ Wastewater Screening

ROTAMAT® Rotary Drum Fine Screen Ro 2 / RPPS

ROTAMAT® Micro Strainer Ro 9

ROTAMAT® Rotary Drum Fine Screen Ro 2
with up to 3 m screen basket diameter

ROTAMAT® Micro Strainer Ro 9 – the low-cost
screen for small flows

➤ Screening, conveying, washing,
dewatering and compaction in a
single unit

➤ With integrated screenings press
➤ With integrated screenings washing

(IRGA)
➤ Rotating screen basket with

wedge wire (0.5 - 6 mm),
perforated plate (2 - 6 mm)

➤ Screening, conveying, washing,
dewatering and compaction in a
single unit

➤ With integrated screenings press
➤ With integrated screenings washing

(IRGA)
➤ XL-version with longer screen basket

and for higher flow and water level
applications

➤ Economy version Ro 9Ec without
washing and compaction

➤ Wedge wire spacing: 0.5 – 6 mm
➤ Perforations: 2 - 6 mm
➤ Mesh screen

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



12

➤➤➤ Wastewater Screening

STEP SCREEN® Flexible SSF

STEP SCREEN® Vertical SSV

STEP SCREEN® Flexible SSF –
the original STEP SCREEN®

STEP SCREEN® Vertical SSV –
the improved STEP SCREEN®

➤ Efficient removal and lifting
of screenings

➤ High separation efficiency
➤ Easy to retrofit into existing channels

with no or minimal modification
required.

➤ Lifting of screenings from channel floor
➤ 3 or 6 mm spacing

➤ For deep channels and high discharge
➤ Space-saving installation with steep 75°

inclination
➤ For high flow and low head loss
➤ Lifting of screenings from channel floor
➤ 3 or 6 mm spacing

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



WASTE WATER Solutions

13

➤➤➤ Wastewater Screening

ROTAMAT® Sludge Acceptance Plant Ro 3

ROTAMAT® Screw Conveyor Ro 8 / Ro 8t

ROTAMAT® Sludge Acceptance Plant Ro 3,
well-proven in hundreds of installations
worldwide

ROTAMAT® Screw Conveyor Ro 8 / Ro 8t
for all types of media to be conveyed and for
any installation situation

➤ With the robust ROTAMAT® Fine Screen
Ro 1 or Micro Strainer Ro 9

➤ With integrated screenings press
➤ With integrated screenings washing

(IRGA)
➤ Optional with integrated grit trap

(compact version Ro3.3)

➤ Custom design and fabrication
➤ With conveyor tube (Ro 8)

or trough (Ro 8t)
➤ Completely encapsulated, odour-free

plant

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



14

➤➤➤ Wastewater Screening

ROTAMAT® Membrane Screen RoMem®

ROTAMAT® Rotary Drum Screen RoMesh®

ROTAMAT® Membrane Screen ideal for removal
of hairs and fibres

ROTAMAT® Rotary Drum Screen RoMesh® with
0.2 to 1.0 mm mesh

➤ Removal of hairs and fibres
➤ Protection and improved operation of

membrane bioreactors
➤ Easy retrofit into existing channels
➤ Screening, conveying, washing (if re-

quired) and compaction in a single unit
➤ Mesh 0.5 - 1.0 mm
➤ Alternative: ‘RoMem liquid’ for ‘liquid’

screenings removal

➤ Separation of fine solids
➤ Removal of hairs, fibres

and suspended solids
➤ Reduction of COD/BOD

from river and sea outfalls
➤ Further improved performance after

precipitation and flocculation
➤ Mesh: 0.2 - 1.0 mm
➤ Perforations: up to 6 mm

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



WASTE WATER Solutions

15

➤➤➤ Wastewater Screening

ROTAMAT® Pipestrainer

RoDisc® Rotary Mesh Screen

ROTAMAT® Pipe Strainer for wastewater flows
of up to 5 l/s

RoDisc® Rotary Mesh Screen with up to
30 discs in one unit

➤ Pressure filter for small municipal and
industrial wastewater flows of up to 5 l/s

➤ Designed for installation into pressure
pipelines

➤ Compact design
➤ No need for washwater, mechanical

screen cleaning
➤ Wedge wire: 0.2 / 0.5mm, Perforations:

up to 3.0mm

➤ Disc filter for micro-screening of
suspended solids prior to discharge
into the receiving water body

➤ Polishing filter for clarifier effluents,
and for river and sea outfalls

➤ Low head loss
➤ Reduces wastewater fees
➤ For flows up to 1000 m3/h mesh sizes

as small as 10 µm

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



16

➤➤➤ Screenings Treatment

Unwashed screenings

Washed screenings

The first step in wastewater treatment is
normally the removal of solids from the
wastewater flow by means of screens.
The removed screenings contain household
waste, faecal matter, toilet paper and
mineral solids. The screenings volume
depends, not only on the separation size of
the screen, but also on the type of sewer
system.
The solids content of municipal screenings
varies between 18 % and 25 %, depending
on the type of screen. Approximately 90 %
of the solids are volatile (organic).
Due to their very high water content, their
heterogenous composition and unaesthetic
appearance screenings must be treated
before they can be disposed of.
The best method of screenings treatment is
washing and compaction with a wash press.
Fecal matter and other organic materials
are removed and returned into the waste-
water flow.
As a result, a good wash press increases the
BOD5 load to the biological treatment pro-
cess by about 6 %.
After washing, the screenings are com-
pacted to reduce the water content and
increase the solids concentration.
Dewatering is improved by the removal of
organic materials during washing. A good
washpress can achieve a weight and
volume reduction of up to 80 %.

A wash press reduces the mass and volume
of the screenings and consequently the
disposal costs.

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



WASTE WATER Solutions

17

➤➤➤ Screenings Treatment

Integrated Screenings Washing (IRGA)

HUBER Screenings Wash Press WAP

Schematic drawing

HUBER Screenings Wash Press WAP installed
behind a STEP SCREEN®

➤ Available with all types of ROTAMAT®
screening systems

➤ Increased dewatering efficiency:
Up to 40 % solids content

➤ Easy to retrofit
➤ Highly effective

➤ Suitable for any application
➤ Up to 45 % solids content
➤ Up to 6 m³/h feed capacity

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



18

➤➤➤ Screenings Treatment

HUBER Screenings Wash Press WAP/HP

HUBER Screenings Wash Press WAP/SL

Pressure regulation guarantees continuously
high solids content

Screenings Wash Press WAP/SL for best
screenings washing results

➤ With high pressure zone
➤ Controlled hydraulic pressure
➤ Up to 55 % solids content
➤ Very robust design
➤ Low wear due to use of hardened steel

materials
➤ Ideal for secondary dewatering

➤ Turbulent washing action
➤ Optimal washing results
➤ High BOD5 return
➤ Washed screenings quality:

< 20 mg BOD5 / g DR
➤ Optimally suitable for launder channel

feed
➤ Up to 50 % solids content

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



WASTE WATER Solutions

19

➤➤➤ Screenings Treatment

HUBER Screenings Wash Press WAP/SL/HP

Screenings disinfection

Best screenings washing and compression in a
single unit

Flow diagram

➤ Combination of super-launder and
high-pressure compaction

➤ Up to 60 % solids content
➤ Up to 85 % weight reduction
➤ Increased thermal value
➤ Up to 75 % disposal cost reduction

➤ Disinfected, odour-free screenings
➤ Precisely controlled dosing of lime
➤ Safe handling
➤ Up to 60 % solids content
➤ Completely encased system,

no odour nuisance

2.
screenings

dewatering by
compression

3.
screenings
loosening

4.
lime dosing

5.
lime mixing

6.
screenings

storage

1.
screenings

washing

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



20

➤➤➤ Grit Separation

For reasons of operating reliability of waste-
water treatment plants it is necessary to
separate the grit transported with the
wastewater and other mineral materials
from the digestable organic material.
Separation of grit, gravel and other mineral
matter is required to increase the reliability
of wastewater treatment plant operation.
Good grit separation prevents operational
problems, such as grit sedimentation in
aeration tanks and digestors, reduces wear
of equipment, such as pumps or sludge
dewatering centrifuges, and avoids clogging
of sludge hoppers and sludge lines.
While as much as possible of the mineral
matter should be removed, as much organic
matter as possible should remain in the
wastewater. Testing of the grit capture rate
is usually done with a grit particle size of 0.2
mm.
In combined sewer systems, approximately
60 l of grit can be removed from 1000 m3 of
wastewater.
The most common grit separating systems
in use are grit channels, circular grit traps
and vortex grit traps.
Grit is either separated by gravity sedimen-
tation (grit channels) or centrifugal force
(circular and vortex grit traps). Scrapers or
screw conveyors are frequently used in grit
channels for grit collection. Pumps, inclined
screw conveyors or integrated grit classify-
ing screws are used for grit removal.
Grit channels are normally provided with
aeration to prevent sedimentation of
volatile solids and reduce the organic
content in the grit. In addition, aeration
helps to float part of the fat, oil and grease.
According to Kalbskopf, detention time is an
important factor in the design of aerated

grit channels. However, even the best
aerated grit channel cannot prevent high
organic contents in the removed grit slurry.
Only a good grit washer can guarantee
almost complete separation of organic
material from grit and produce clean grit.

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



WASTE WATER Solutions

21

➤➤➤ Grit Separation

ROTAMAT® Complete Plant Ro 5

ROTAMAT® Complete Plant with Hydro-Duct Ro 5HD

Complete mechanical wastewater treatment in
a single and compact unit

ROTAMAT® Complete Plant Ro 5HD
with Hydro-Duct feeder – the compact
wastewater treatment plant

➤ Screen spacing / perforation from 0.5
mm to 10 mm

➤ Aerated grit chamber for 90 % capture
of 0.20 mm - 0.25 mm grit particles

➤ For flows of up to 300 l/s
➤ Available as a dedicated longitudinal

grit trap
➤ Optional available with cross flow

lamella separator
➤ Optional available with aeration and

separate grease trap

➤ With a 0.5 - 10 mm screen
➤ Well-proven mechanical components
➤ High capture rate of

95 % / 0.20 mm
➤ With aeration and optional grease trap
➤ Compact unit with small footprint
➤ For flows up to 160 l/s
➤ With integrated emergency by-pass

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



22

➤➤➤ Grit Separation

COANDA Complete Plant Ro 5C

ROTAMAT® Mini Complete Plant MiniCop

Complete headworks in a single, enclosed and
compact unit ideal for small plants

ROTAMAT® Mini Complete Plant

➤ Fine screen, screenings washpress, grit
trap and grit classifier in a single unit

➤ Integrated grit washer (optional)
➤ Enclosed and compact unit with small

footprint
➤ Completely enclosed unit
➤ For flows of up to 25 l/s.

➤ Fine screen and grit trap in a low-cost
unit

➤ For up to 500 PE
(or flows of up to 5 l/s )

➤ Completely enclosed for odour control

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



WASTE WATER Solutions

23

➤➤➤ Grit Separation

ROTAMAT® Circular Grit Trap HRSF

HUBER Vortex Grit Chamber VORMAX

A pair of ROTAMAT® Circular Grit Traps HRSF

HUBER Vortex Grit Chamber VORMAX

➤ Available with stainless steel tank or for
installation into a concrete tank

➤ High grit capture rate due to rotating
flow

➤ High grit separation of 95 % / 0.20 mm
➤ Small footprint
➤ Optional grease trap
➤ For flows up to 140 l/s

➤ Installation in a concrete structure
➤ Reliable bull gear drive
➤ High grit capture rate due to controlled

vortex generation
➤ For flows of up to 3000 l/s per unit
➤ Small footprint
➤ Inlet and outlet separated by 270° or

360° to provide for the maximum
possible flow travel distance within
the chamber

➤ Small pressure loss

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



24

➤➤➤ Grit Treatment

Grit from grit traps of wastewater treatment
plants and grit from sewer and road clean-
ing are heavily contaminated with organic
matter and debris. The high content of
organic material, the wide volatile solids
ratio of 10 to 80 %, is the reason why such
grit slurries do not dewater well. The solids
concentration remains somewhere between.
The common performance criteria for the
quality of grit removal are: The capture rate
of 0.2 mm diameter grit particles; and the
volatile solids concentration of the removed
grit. The end product of excellent grit
treatment is a reusable product with a
volatile solids ratio of less than 3 % and a
water content of below 10 %. Such grit
treatment not only reduces the volume and
mass of the removed grit, but also the
disposal costs. If the clean grit product is
reused, e.g. for road bedding, costs for grit
disposal could be avoided.

Treatment of grit from wastewater
For the treatment of grit from grit traps on
wastewater treatment plants, HUBER grit
washers have proven to be the unrivalled
best option. HUBER grit washers achieve an
outstanding grit product containing less
than 10 % water and below 3 % volatile
solids. It is so clean that beneficial use is
easily possible. Equally important is that
HUBER grit washers have a 0.2 mm grit
particle capture rate of about 95 %.
Over a thousand HUBER grit washers are
successfully operating worldwide.
Regulations requiring certain grit quality
criteria, depending on the kind of its
disposal and/or reuse, are coming into effect
in more and more countries. So far, HUBER
grit washers have easily met all such
requirements and will most likely do so in
the future, because they have defined the
industry standards.

WESTERNTECHVIETNAM
Distributor
Mob: +84 0967 60 85 85
Email: info@westerntechvn.com



WASTE WATER Solutions

25

Treatment of grit from sewer flushing
and road refuse
The characteristics of grit from sewer
flushing and from gully and road cleaning
can vary widely. Their treatment must be
customized, depending on required capac-
ity, input material composition, output
material quality, etc. Main process steps
are: storage and balancing, debris sepa-
ration, grit classifying and grit washing.
Where there is no wash water supply avail-
able, wash water treatment and recircula-
tion is an option.
Based on their wide ranging experience and
expertise, HUBER Engineers will design your